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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Test Report Details

Tests Performed By: Motorola (Beijing) Mobility Technologies Co., Ltd.
Asia Global Compliance Labs
No.1 Wang Jing East Road
Chao Yang District
Beijing, 100102, P. R. China
Phone: +86 10 8473 2610
FCC Registration Number: 402854
IC Registration Number: 109AW-1

Tests Requested By: MOTOROLA MOBILITY, INC.
600 North US Hwy 45
Libertyville, IL 60048
United States

Product Type: Cell phone

Signaling Capability:
WCDMA850/1700,HSDPA14.4Mbps/HSUPAS.76M
bps,GSM 850 /1900, Edge850/ 1900, Bluetooth,
802.11b &g &n

IMEL: 352206050003117; 352206050003125; 352206050003091
FCC ID: IHDT56HN4
Project number: 24974-1

Testing Complete Date:  2012-04-27

Applicable Standards

All tests and measurements indicated in this document were performed in accordance with the
Code of Federal Regulations Title 47 Part 2, Sub-part J as well as the following parts:

X Part2

X Part 22 Subpart H — Public Mobilie Services

X Part 24 Subpart E — Personal Communications Services

X Part 27 Subpart L — Miscellaneous wireless communications services

Applicable Standards: ANSI C63.4-2003, ANSI/TIA-603-C-2004, RSS-Gen Issue 3, RSS132
Issue 2, RSS-133 Issue 5.
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Summary of Testing

Test Test Name
# Pass/Fail
1 RF Power Output NA
2 ERP (Effective Radiated Power) Pass
3 EIRP (Effective Isotropic Radiated Power) Pass
4 Occupied Bandwidth Pass
5 Spurious Emissions at Antenna Terminal Pass
6 Field Strength of Spurious Emissions Pass
7 Frequency Stability Pass

Test Test Name Margin with respect
# to the Limit
1 RF Power Output NA
2 ERP (Effective Radiated Power) See results
3 EIRP (Effective Isotropic Radiated Power) See results
4 Occupied Bandwidth See Plots
5 Spurious Emissions at Antenna Terminal See results
6 Field Strength of Spurious Emissions See results
7 Frequency Stability See results

The margin with respect to the limit is the minimum margin for all modes and bands.

General and Special Conditions

The EUT was tested using a fully charged model SNN5899A EB20 1750mAh battery when
applicable. Where a battery could not be used due to the need for a controlled variation of
input voltage, an external power supply was utilized.

All testing was done in an indoor controlled environment. The temperature and the relative

humidity were maintained within the ANSI C63.4-2003 Standard requirements during the
entire duration of testing.
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Equipment and Cable Configurations

FCC ID: IHDT56HN4

The EUT was tested in a stand-alone configuration that is representative of typical use.

Equipment Model/type Serial Operational Date of
number range calibration
EMI analyzers ESU 40 100036 20 Hz - 40 GHz 11.08.2011
Pre Amplifiers PA-02-0001: 2007343 (10 kHz - 3 GHz) 07.04.2010
PA-02-218 2007344 3 GHz-18 GHz 07.04.2010
PA-02-5 2007345 18 GHz - 40 GHz 07.04.2010
Radio com. Tester CMU 200 112790 GSM N/A
850/900/1800/1900
UMTS, CDMA,
Bluetooth
Band Reject Filter WRCD N/A GSM N/A
850/900/1800/1900
UMTS, CDMA
4N45-24241/3/6 N/A WLAN N/A
EMI analyzers R&S ESCI 100650 9 kHz - 3 GHz 03.13.2012
Spectrum analyzer R&S FSU 200353 20 Hz - 26.5 GHz | 03.03.2012
LISN ENV216 100055 9 kHz - 30 MHz 12.19.2010
Environment Chamber Votsch VT4004 3546270300000 | -50°C -150°C 10.27.2011
20
DC Power Supply Agilent E3632A My40021519 15VITA 07.20.2011
Power meter Agilent E4416A MY451000906 | NA 03.03.2011
Power sensor Agilent E9323A MY 44420783 | 50MHz-6GHz 03.03.2011
The antennas used in the various tests are listed in the below table.
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Antenna Type Serial Operational Date of calibration
number range
Hybrid-log periodic TDK HLP 130408 30 MHz -3 GHz 11.14.2011
3003C
Double ridged Horn TDK HRNO0118 130303 1 GHz - 18 GHz 11.22.2011
Double ridged Horn ETS HRN3116 00071938 | 18 GHz-40 GHz 07.13.2011

All test equipments was within their calibration date during the time of testing. When
equipment went out of calibration during testing it was replaced using a similar piece of
calibrated equipment. All these equipments are listed in the equipment list.

Note that the Agilent power meter, power sensor and the preamplifier are on two-year

calibration cycle. The LISN is on a two-year calibration. The antennas are on the three-year
calibration cycle. All other equipments are on a one-year calibration cycle.

Measurement Procedures and Data
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APPLICANT: MOTOROLA MOBILITY, INC

RE POWER OUTPUT

Measurement Procedure

The RF output port of the equipment under test is directly coupled to the input of an Agilent
power meter through a 30dB passive attenuator, adaptor (if needed), and specialized RF

connector.

Measurement Results

GSM 850

GSM 1900

EDGE 850

EDGE 1900

Frequency (MHz)
824.2
836.6
848.8

Frequency (MHz)
1850.2

1880

1909.8

Frequency (MHz)
824.2
836.6
848.8

Frequency (MHz)
1850.2

1880

1909.8

Test Report Number 24974-1
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Power (dBm)
33.62
33.28
33.32

Power (dBm)
30.56
30.51
30.62

Power (dBm)
27.78
28.13
27.77

Power (dBm)
26.89
26.87
27.19
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APPLICANT: MOTOROLA MOBILITY, INC

FCC ID: IHDT56HN4

(dBm) Conducted Power (dBm) for WCDMA| Conducted Power (dBm) for
for WCDMA — HSDPA (Rel §) Modes Modes
Band |Channel] BEMC | AMR [Subtest 1|Subtest 2|Subtest 3]Subtest 4fSubtest 1]Subtest 2[Subtest 3|Subtest 4]Subtest 5
. 1312 24.03 2397 2387 23.86 2393 2386 24.09 2408 2395 23.95 24.04
‘;E%}I 1413 23.08 2395 2381 2381 23.85 2378 23.96 24 2391 2388 23.97
1513 24.13 23.08 2385 23.82 23.8% 23.83 24.1 24.15 24.07 24.01 24.11

WCDMA 850 4180 2413 24.38 23.04 24.02 24 23.99 23.94 24.04 24.02 24.07 24.11 24.04
4133 24.08 24.33 23.91 2398 23.96 23.93 23.91 24.03 24.01 2406 24.07 24.1
All WCDMA testing was done in RMC mode.
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APPLICANT: MOTOROLA MOBILITY, INC

RADIATED POWER (EIRP AND ERP)

Measurement Procedure

The phone was tested in a 16’ anechoic chamber with a 2-axis position system that permits
taking complete spherical scans of the EUT’s radiation patterns. For all tests, the phone was

FCC ID: IHDT56HN4

supported in a free space type environment, vertically oriented in the chamber.

All measurements were made with the phone placed in a call using a mobile station test set.
The phone was weakly coupled to the test set and configured to transmit in full data rate mode.
Radiated power was measured at each 15 degree step. The radiated power was measured
using a peak detector for all bands in the Spectrum Analyzers. From these measurements, the
software calculates the angle at which maximum radiated power occurs for each case, and the
radiated power at this angle was extracted from the data. To get ERP (effective radiated
power referenced to a half-wave dipole), subtract 2.1 dB from these

A peak detector was used for measurements in the GSM850 EDGE850, WCDMA 850/1700
A average detector was used for measurements in GSM 1900, EDGE 1900.

Measurement Results

Band EIRP dBm ERP dBm
GSM850 32.8 30.7
GSM1900 32.61 30.51
Edge 850 31.2 29.1
Edge 1900 29.7 27.6
WCDMAS850 22.5 20.4
WCDMA1700 25.6 23.5
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GSM1900 PAR_Plot

@ RBW 10 MHz Marker 1 [T1 ]}
VBW 10 MHz 30.92 dBm
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Date: 27.APR.2012 14:56:11
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Edgel900 PAR_Plot

@ RBW 10 MHz Marker 1 [T1 ]}
VBW 10 MHz 30.75 dBm
Ref 31 dBm Att 30 dB SWT 1 ms 426.282051 us
31 Offset 28/1 dB Delta 1 [T2 ]
-0.07 dB
-30.9 0.000000 s
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-30.8 T LVL
A\ 4
2 AV *
Kl VTR SEPR R JIT IRy b
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L 30.4
-30.3
-30.2
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30
Center 1.88 GHz 100 ps/

Date: 27.APR.2012 15:21:02

Test Report Number 24974-1 11 of 58 EXHIBIT 6



APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

OCCUPIED BANDWIDTH

CFR Part 2.1049, 22.917, 24.238

Measurement Procedure

The RF output port of the equipment under test is directly coupled to the input of the
EMC analyzer through a specialized RF connector and a 20dB passive attenuator for
GSM850, PCS1900, WCDMA850, WCDMA1700 spectrum analyzer is corrected for
the attenuator and any other applicable losses. The analyzer is set for Peak Detector
and each trace is set for Max Hold. A fully charged battery was used for the supply
voltage.

The middle channel within the designated frequency block was measured. For digital

modulation, the lower and upper band edge plots are displayed.

Measurement Results
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Measurement Results — GSM 850

GSM 850 — Reference Level Plot — Channel 190 (836.6 MHz)

% *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 33.38 dBm
Ref 37 dBm Att 45 dB SWT 2.5 ms 836.660000000 MHz
Offset 26/3 dB v
| 30 A ‘_!“xh‘a
/ \
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—-60

Center 836.6 MHz 200 kHz/ Span 2 MHz

Date: 17.APR.2012 10:24:09
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GSM 850 — Channel 190 (836.6 MHz)— Occupied Bandwidth

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 25.45 dBm
Ref 33.4 dBm Att 25 dB SWT 35 ms 836.582000000 MHz
| 30 Offset 2613 dB OBW239|. 400000000 kHz
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GSM 850 — Lower Band Edge — Channel 128 (824.2 MHz)

*RBW 3 kHz Marker 1 [T1 ]
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GSM 850 — Upper Band Edge — Channel 251 (848.8 MHz)

% *RBW 3 kHz Marker 1 [T1 ]
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Measurement Results — PCS 1900

GSM 1900(PCS) — Reference Level Plot — Channel 661 (1880.00 MHz)

*RBW 300 kHz Marker 1 [T1 1]

*VBW 300 kHz 30.17 dBm
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FCC ID: IHDT56HN4

GSM 1900(PCS) — Channel 661 (1880.00 MHz) — Occupied Bandwidth

% *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.16 dBm
Ref 30.2 dBm Att 20 dB SWT 35 ms 1.880018600 GHz
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L 20
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Center 1.88 GHz

Date: 17.APR.2012 10:39:47
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GSM 1900(PCS) — Lower Band Edge — Channel 512 (1850.2 MHz)

% *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -19.96 dBm
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GSM 1900(PCS) — Upper Band Edge — Channel 810 (1909.8 MHz)

% *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -17.98 dBm

Ref 30.2 dBm Att 35 dB SWT 225 ms 1.910012000 GHz
30.20Ffset 281 dB

20

[

BY

\ i
| _20.

SwH 30 pof 3 e
| 30 . AC
40 Mﬁ/ \V\M

--60

Center 1.91 GHz 200 kHz/ Span 2 MHz
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Measurement Results — EDGE 850

EDGE 850 — Reference Level Plot — Channel 190 (836.6 MHz)

% *RBW 300 kHz Marker 1 [T1 ]
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EDGE 850 — Channel 190 (836.6 MHz)— Occupied Bandwidth

@ “RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz 19.70 dBm
Ref 29.4 dBm Att 20 dB SWT 35 ms 836.553800000 MHz
Offset 26/3 dB 0BW237[.600000000 kHz
1 Temp 1| [T1 OBW]
20, ¥ 3199 —dBm
e WW’U"’VW&M 836|.480000000 MHz
VAXH I B -AU{U\M, 2/ [T1 0By
T l\]\‘/\u J 4154 dBm|LvL
/“‘\I\ﬁ 83671 DOO MHz
N WAM
--10
20
3DB
--30 AC
--40
--50
--60
-70
Center 836.6 MHz 30 kHz/ Span 300 kHz

Date: 17.APR.2012 10:18:10

Test Report Number 24974-1 22 of 58 EXHIBIT 6



APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

EDGE 850 — Lower Band Edge — Channel 128 (824.2 MHz)
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EDGEB850 — Upper Band Edge — Channel 251 (848.8 MHz)

% *RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -15.74 dBm
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Measurement Results — EDGE 1900

EDGE 1900(PCS) — Reference Level Plot — Channel 661 (1880.00 MHz)
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FCC ID: IHDT56HN4

EDGE 1900(PCS) — Channel 661 (1880.00 MHz) — Occupied Bandwidth
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EDGE 1900(PCS) — Lower Band Edge — Channel 512 (1850.2 MHz)
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EDGE 1900(PCS) — Upper Band Edge — Channel 810 (1909.8 MHz)
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Measurement Results — WCDMA 850

WCDMA 850 — Reference Level Plot — Channel 4180 (836.0 MHz)
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FCC ID: IHDT56HN4

WCDMA 850 — Channel 4180 (836.0 MHz)— Occupied Bandwidth
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WCDMA 850 — Lower Band Edge — Channel 4132 (826.4 MHz)

*RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz -18.37 dBm
Ref 27.6 dBm Att 35 dB SWT 2.5 ms 823.950000000 MHz
Offset 263 dB
20
SGL
1 PK Jmﬂuﬁdhnﬂ
MAXH I
’hﬂr’ LVL
-0 /{
1% ]
1
20 m—
‘ MMMMN -
20 Mh 3bB
dUWJ v AC
--40
--50
--60
--70
Center 824 MHz 500 kHz/ Span 5 MHz

Date: 17.APR.2012 13:00:22
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

WCDMA 850 — Upper Band Edge — Channel 4233 (848.6 MHz)

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.73 dBm
Ref 27.6 dBm Att 35 dB SWT 2.5 ms 849.070000000 MHz

Offset 263 dB

1 PK WMI\AMWW“ o

LVL

\u 1
[ R YT RE T ALy
0 SWH 20 of 2D ““.\Wb\f 208
AC
-40
--50
--60
--70
Center 849 MHz 500 kHz/ Span 5 MHz

Date: 17.APR.2012 13:01:10
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results — WCDMA 1700

WCDMA 1700 — Reference Level Plot — Channel 1413 (1732.5 MH2z)

*RBW 10 MHz Marker 1 [T1 ]

“VBW 10 MHz 26.38 dBm
Ref 38 dBm Att 45 dB SWT 2.5 ms 1.734108000 GHz
Offset 27!5 dB
0 >
AN~ A 4 —————
1 PK _M"‘""_'MW A}
g e
LVL
10
-0
—-10
3DB
--20 AC
—-30
--40
—-50
--60
Center 1.7325 GHz 1.2 MHz/ Span 12 MHz

Date: 17.APR.2012 13:06:10
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

WCDMA 1700 — Channel 1413 (1732.5 MHz) — Occupied Bandwidth

% *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz 18.68 dBm
Ref 26.4 dBm Att 15 dB SWT 2.5 ms 1.733190000 GHz
offket 27]5 dB OBW  4].140000P00 MHz
| 20 1 Temp 1 JT1 OBW]
A
ndpi MWWWM«Y w2040 dBn =
- z
o |, ] 0G5

VAXH A Temp T—oBm]
8198 dBm| v
o 1..734670000 z

--30 3DB
AC

L-40

--60

—-70

Center 1.7325 GHz 500 kHz/ Span 5 MHz

Date: 17.APR.2012 13:11:54
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

WCDMA 1700 — Lower Band Edge — Channel 1312 (1712.4 MHz)

*RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.10 dBm
Ref 26.4 dBm Att 30 dB SWT 2.5 ms 1.709990000 GHz

Offset 275 dB

20

| A

oz | LA A A <

MAXH /J/‘r)v "
Lo

/

—-20

U iaian g e e

L-40

—-50

—-70

Center 1.71 GHz 500 kHz/ Span 5 MHz

Date: 17.APR.2012 13:09:04
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

WCDMA 1700 — Extended Upper Band Edge — Channel 1513 (1752.6 MHz)

% “RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz -24.08 dBm
Ref 26.4 dBm Att 30 dB SWT 2.5 ms 1.755020000 GHz

Offset 275 dB

[ A

bl il Mooy, o
10 i
MAXH
LVL
-0 \\
—-10

y
| _oo_SWA 20 |of 2p \\HAA\ILWL.)NMVWJW N\kwlv_u_i\- 30B
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40

--60.

70

Center 1.755 GHz 500 kHz/ Span 5 MHz

Date: 17.APR.2012 13:10:44
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

SPURIOUS EMISSIONS AT ANTENNA TERMINALS

Measurement Procedure

The RF output port of the Equipment Under Test is directly coupled to the input of the EMC
analyzer through a specialized RF connector and a 20dB passive attenuator. For all testing
the EUT was powered through the computer’s USB.

The spectrum was investigated from the lowest frequency signal generated, without going
below 9 kHz, up to at least the tenth harmonic of the fundamental or 40 GHz, whichever is
lower.

The spectrum analyzer settings were as follows:

Units dBm
Divisions 10dB
Detector Peak Detector
Resolution Bandwidth 1 MHz

Video Bandwidth (AVG) Auto

Sweep Time Auto
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APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results

Attached

Measurement Results — GSM 850

FCC ID

Conducted Spurious and Harmonic Emissions

Submission # 249741 GSM850
Hamoelg of FCC Maximum Limik Condugted Emission
Fundamental {dBm) {dBm)
2nd harmanic -13 -22.31
3rd harmonic -13 -25.9%
4 hammanic: -13 -3E.45
S harmanic: -13 "

&M harmanic: -13
7MW hammanic: -13
BT harmanic: -13
5 hammanic: -13
10¢h hamonic -13

: IHDT56HN4

Conducted Spurlous Emisslons

I . riuctiesd Eorimmion jdBr)

Emisslon Level dBm

FCC Maodmum Lirnit (50

- o

Frequancy [MHz)

5 ] 3 5 P
& P P ks o

..C‘""ﬁ P -{ o -{

v B v o) v

Motes:

1. " Indicates the spurious emission could not be detected due to noise limitations or ambients

2. Each emission reported reflects the highest absolute level at the specific harmonic for the low, mid,
and high channels at maximum power.

3. The Spectrum was investigated from 8 kHz to the tenth harmonic of the fundamental

The margin with respect to the limit is the minimum margin for all modes and bands.

Test Report Number 24974-1

38 of 58

EXHIBIT 6



APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results — GSM 1900

Conducted Spurious and Harmonic Emissions

FCC ID: IHDT56HN4

Submission # 24974-1 PCS1900
Hamonic of FCC Maximum LimR Conducted Emissian
Fundamental (dBm) {dBm)
2nd hanmanic -13 -35.31
3rd hamonic -13 -33.33
4M harmanic -13 -31.1%
50 harmonic -13 "
Em hanmanic -13
TW harmaonic -13
B harmonic -13
S harmonic -13
10th harmonic -13
Conducted Spurious Emisalons
60
I et Eorisasion 40
S804
€ FEC Madrrar Lim (sl
| =
=
g -aowmo
-
&
; 4850 4
E 58050
#8080
200 4
r = e e 5 5 5 5 P
& # # # # # # # &
# £ S
. - & & & & & & &
Fraquancy [MHz)
Nates:

. " Indicates the spurious emission could not be detected due to noise limitations or ambisnts
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low, mid,
and high channels at maximum power.
3. The Spectrum was investigated from 8 kHz to the tenth harmonic of the fundamental

The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results - EDGE850

FCC ID: IHDT56HN4

Conducted Spurious and Harmonic Emissions

Submission # 249741

EDGESS0

Hamonic of FCC Maximum Lmit | Conducted Emisslon
Fundamental {dEm) {dEm)
Znd harmanic -13 -24.31
3nd harmonic -13 -30.56
47 harmanic -13 :
&1 harmanic -13

£ harmanic -13

T harmanic -13

£ harmanic -13

&1 harmanic -13

10ih harmanic -13

Conducted Spurlous Emisslons

I . rciucisd Eoimmion jBim)

Emisslon Level dBm

FCC Madmum Limi (50m)

Frequsncy [MHZ)

) e e e '3
& # # # #
& £ F £ F
7 & = 7 o

- o

MNotes:

. " Indicates the spurious emission could not be detected due to noise limitations or ambients
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low, mid,
and high channels at maximum power.
3. The Spectrum was investigated from 8 kHz to the tenth harmonic of the fundamental

The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results — EDGE 1900

Conducted Spurious and Harmonic Emissions

Submission # 24974-1 EDGEPCS
Hamonic of FCC Maximum Limi Conducted Emission
Fundamental {dBm) (dBm)
2nd harmanic -13 -35.43
Jrd hamonic -13 -35.37
4T harmanic -13 ’

5 harmonic -13
BT harmanic -13
TW harmaonic -13
B harmonic -13
S harmonic -13
10¢h hasmonic -13

FCC ID: IHDT56HN4

Conducted Spurfous Emisslions

Emission Level dBm

I . rchucisd Eorimmion jim)

FCC Madmun Limi (50m)

rs I I I o
& # # # #
& A A
vl ' 'C:‘ vl 'C:‘

L3 ™ - o

Frequency [MHZ)

Motes:

. "Indicates the spurious emission could not be detected due to noise limitations or ambients
2. Each emission reported reflects the highest absolute level at the specific harmonic for the low, mid,
and high channels at maximum power.
3. The Spectrum was investigated from 8 kHz to the tenth hamonic of the fundamental

The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results - WCDMAS850

Conducted Spurious and Harmonic Emissions

Submission # 249741 WCDMARS0
Harmonic of FC.C Maximum Limit Conducted Emisskan
Fundamental {dBmj {dBm])
2nd harmonic -13 -31.41
3rd hamonic -13 -36.27
4 harmaonic -13 "
5 harmonic -13
&M harmonic -13
TW harmaonic -13
B hammanic -13
S harmonic -13
10th harmonic -13
Contucted Spurtous Emisslons
bt
I i et [ riion B
200
£ YEC Maximurs Limd sl
g oo
L]
g 2000
-
5
; 45,00 4
E T ]
#0000
a0 '
£ % £ “E £ 5 5 5 "y
& & & & & P F P s
& £ & F L S S
- o & & & & &F & &
Frequancy [MHz)
Motes:

1. " Indicates the spurious emission could not be detected due to noise limitations or ambients

2. Each emission reported reflects the highest absolute level at the specific harmonic for the low, mid,
and high channels at maximum power.

3. The Spectrum was investigated from 8 kHz to the tenth hamonic of the fundamental

The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results - WCDMA1700

Conducted Spurious and Harmonic Emissions

Submission # 249741 WCDMA1TO00
Harmonic of FCC Maximum Limit | Conducted Emissin
Fundamental {dBm) {dEm)

Znd harmaric -13 -33.31
3 harmenic -13 -33.12
4m harmanic -13 :
&1 harmanic -13

£ harmanic -13

T harmanic -13

£ harmanic -13

&M harmaric -13

10h hamanic -13

Conducted Spurlous Emisalons

I O rchuctsd Eorimmsion j3Brr)

FCC Madmum Limi (50m)

Emisslon Level dBm
'

£ 5 5 ) -
& £ & S S
= o+ ¥ B & & & & &

Frequancy [MHZ)

Motes:

1. " Indicates the spurious emission could mot be detected due o noise limitations or ambients

2. Each emission reported reflects the highest absolute level at the specific harmonic for the low, mid,
and high channels at maximum power.

3. The Spectrum was investigated from 8 kHz to the tenth harmonic of the fundamental

The margin with respect to the limit is the minimum margin for all modes and bands.

Test Report Number 24974-1 43 of 58 EXHIBIT 6



APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

FIELD STRENGTH OF SPURIOUS EMISSIONS

Measurement Procedure

The equipment under test is placed inside the semi-anechoic chamber on a wooden table at the
turntable center. For each spurious frequency, the antenna mast is raised and lowered from 1
to 4 meters and the turntable is rotated 360 degrees to obtain a maximum reading on the
spectrum analyzer. This is repeated for both horizontal and vertical polarizations of the
receive antenna.

The equipment under test is then replaced with a substitution antenna fed by a signal
generator. With the signal generator tuned to a particular spurious frequency, the antenna
mast is raised and lowered from 1 to 4 meters to obtain a maximum reading at the spectrum
analyzer. The output of the signal generator is then adjusted until a reading identical to that
obtained with the actual transmitter is achieved.

The power in dBm of each spurious emission is calculated by correcting the signal generator
level for cable loss and gain of the substitution antenna referenced to a dipole. A fully
charged battery was used for the supply voltage.

The settings of the receiver were as follows:

Units dBm
Divisions 5dB

Detector Peak Detector
Resolution Bandwidth 1 MHz

Video Bandwidth (AVG) Auto

Sweep Time Auto

Measurement Results
Attached
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APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results — GSM 850

Radiated Spurious and Harmonic Emissions

FCC ID: IHDT56HN4

Wertical Measured Emission
FCC Maximam Limi Horzontal Measured Emission Equiv Pwr Info ideal Dipole
Frequency (MHEZ) B Equiy. Pwr Inko ki=al Dipoie (dBm) dBém)
2mid harmaonic -13 = .
3 Fammonic BE] ] =11
&5 harmanic -13 -
S hamaonic -13
E&h hamaonic -13
TE hamaonic -13
B harmaonic -13
S5 hamaonic -13
1085 harmaonic -13
Ofer Spurs -13
Ofer Spurs -13
Ofer Spurs -13
Ofer Spurs -13
Ofer Spurs -13

Fadiafed &purdcuc Emicchone

P

f o«

"

I -
a0
. _:"“ -v\-'l": # # 4 # # F >l‘ -;!f >'!‘ = r
r o F F 4 4 r 4 & g F A o i+
e o o - o o o oF = i e ¥

Freguenoy (MHz|

S ol Masars: Trmacn
T3us Par iz des Dipcs
[

' erien Masure: Criasss
Sz Par inio deal Dicaa
i,

—tr—FCC Mazman Lingk jdim;

Motes:

1. " indicates the spunous emission could not be detected due to noise limitations or ambients or the emissions are lower than -33 dBm
2 Each emission reporied reflects the highest absolute level at the specific hanrmaonic for the low, mid,

and high channels at maximum power.
3. The Spectrum was investigated from 30 MHz to the tenth hammonic of the fundamental.

Emissions below -33dBm are not shown.

The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results — GSM 1900

Radiated Spurious and Harmonic Emissions

Wertical Measured Emission
FCC Maximam Limi Horzontal Measured Emission Equiv Pwr Info ideal Dipole
Frequency (MHz) [dEr) Equiv. Pwr Inio kdzal Dipole (dBm) dEm)
2nd harmanic -13 -45.3 -47.3
3rd Faronic -13 -3&7 =32
&5 harmanic -13
S harmaonic -13
5 harmaonic -13
T harmanic -12
B harmaonic -13
5 harmaonic -13
1085 harmaonic -13
OfFer Spurs -13
Cfeer Spurs -13
Ofer Spurs -13
OfFer Spurs -13
Ofer Spurs -13

FCC ID: IHDT56HN4

Radisted Epuricuc Emicckong

[

e
Esue. Par infz idanl Dipols

C'verics Maswrs: Crisso

& & F o F F F

Freguenoy (MHz|

= Dstte Par inin daal Thzcka
o
i - —i— P Mo L 5
-
v
I -
=

2 Each emission reporied reflects the highest absolute level at the specific hanmaonic for the low, mid,
and high channels at masimum power.
3. The Spectrum was investigated from 30 MHz to the tenth hammonic of the fundamental.

Emissions below -33dBm are not shown.

* Indicates the spuncus emission could not be detected due to noise mitations or ambients or te emissions are lower than -33 dBm.

The margin with respect to the limit is the minimum margin for all modes and bands.

Test Report Number 24974-1 46 of 58

EXHIBIT 6



APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results — EDGE 850

Radiated Spurious and Harmonic Emissions

Wertical Measured Emission
FCC Maximem LimE Horzontal Measuned Emission Equiv Pwr Info ideal Dipole
Freguency (MHEz) (B Equiv. Fwr Inko id=al Dipole (dBm] dEm)
2rud harmaonic =13 - -
Zrd Farmonic -13
450 harmanic -13
S hammonic -13
&5 harmonic -13
i hammonic -13
5= hammonic -13
S harmaonic -13
108 harmonic =13
OEher Spurs -1z
CEher Spurs =13
CEher Spurs =13
Ofner Spurs -13
CEher Spurs =13
Radisted Epuricus Emicclons
e L o —
Eguts. Par inic kanl Dipois
i
i L dr Ly Ly i Ly i L 2 L T
C'varicn Masmres Crissce
i 30 i Pear Ino idaml Dizcle
i e —f— FOC M Link d8m;
=
E o«
"
| S
-
& # ~
P O &d oo L ' o & F
P A B B B B T T A
& & & g & £ F F o & o
Fregusnoy (MHz]

* Indicates the spunious emission could not be detected due to noise limitations or ambients or e emissions are lower than -33 dBm
2 Each emission reported reflects the highest absolute level at the specific hammonic for the low, mid,

and high channels at masimum power.
3 The Spectrum was investigated from 30 MHz to the tenth hammonic of the fundamental.

Emissions below -33dBm are not shown.
The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results — EDGE 1900

Radiated Spurious and Harmonic Emissions

Wertical Measured Emission
FCC Maximam Limi Horzontal Measured Emission Equiv Pwr Info ideal Dipole
Frequency (MHEZ) [dEr) Equiv. Fwr Inio kdzal Dipole (dBm) dEm)
2mid harmaonic -13 = .

3rd Farmonic -13
&5 harmanic -13
S harmaonic -13
&5 harmaonic -13
T harmonic -13
B harmaonic -13
S harmaonic -13
108 harmaonic -13
OfFeEr Spurs -13
Ofner Spurs -13
OfeEr Spurs -13
OfFeEr Spurs -13
OfeEr Spurs -13

FCC ID: IHDT56HN4

Radisied Epuricuc Emiccione

—— FOC Mazmun Link jdim]

Errwnaion Level dBm

’ ’ y #
& F O F o F F F

Freguenoy (MHz|

2 Each emission reported reflects the highest absolute level at the specific harmaonic for the low, mid,
and high channels at maximum power.
3. The Spectrum was invesiigated from 30 MHz to the tenth hammonic of the fundamental.

Emissions below -33dBm are not shown.

* Indicates the spuncus emission could not be detected due to noise imitations or ambients or the emissions are lower than -33 dBm

The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results - WCDMAS850

Radiated Spurious and Harmonic Emissions

“ertical Measured Emission
FCC Maximum LimE Horzontal Measured Emission Equiv Pwr Info idesl Dipoks:
Frequency (MHE) [dEm) Eguiv. Fwr Inko kdeal Dipoke (dBm) dEm)
2nd harmanic -3 - -
3rd Farmonic -1z
45 harmaonic =13
S5 harmaonic -13
&5 harmanic =13
TEN harmanic =13
= harmanic =13
S harmanic =13
1080 harmonic -13
Cffer Spurs 13
Cffer Spurs -3
Cffer Spurs -3
Cffer Spurs 13
Ofner Spurs -13
Radiaied ¥puricus Emiccions
N ool Vesrss Craecn
Tzue Par iz des Dfcs
(L
o o o o P r i r L +r i i
] aricsi Maswres Criasos
20 T zure Prar i deml Tazcie
% i
i a0 =i PO Mo Lini jd8m)
- R
"
I =
a0
4 g # -~
o _I.I-‘ ¥ 4 * & F v y “.5‘ o “.5‘ 5 'ﬁ.
_:p“ “‘:‘D L"._.:' Lo.‘:‘ |:'-'.' e, .p" & q-f\-" ' ‘:I_ﬂ' - - g .;:'-* &
Freguenoy (BHZ)

Notes:
1. " Indicates the spuncus emission could not be detected due to noise imitations or ambients or the emissions are lower than -3 dBm.

2 Each emission reporied reflects the highest absolute bevel at the specific hanmonic for the low, mid,
and high channels at maximum power,
3. The Spectrum was invesbigated from 30 MHz to the tenth hamonic of the fundamental.

Emissions below -33dBm are not shown.
The margin with respect to the limit is the minimum margin for all modes and bands.
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results - WCDMA1700

Radiated Spurious and Harmonic Emissions

Wertical Measured Emission
FCC Madmum LimE Horzontal Measured Emission Equiv Pwr Info ideal Dipols:
Frequency (MHEz) B Equiy. Fwr Inko kd=al Dipoke (dBm) dBm)
2mid harmaonic -13 = .

3rd Faronic -13
450 harmonic =13
S harmaonic =13
B harmaonic =13
T harmanic -1
B harmaonic =13
S harmaonic =13
108N harmonic =13
Ofer Spurs -13
Ofher Spurs -1%
Ofer Spurs =13
Ofer Spurs -13
Ofer Spurs =13

Radiated Epuricuc Emicslone

L o —
Esus. Par iniz idaal Dipois
=

[ viertcn Massrsz Crinne

ac E5uts Prar ko idasl Dizaa

(i

—r— R0 Masmus Lini (8]

Erwnaion Level dBm

A A o F  F & e d

Freguenoy (EHz]

Moites:
1. " Indicates the spuncus emission could not be detected due to noise imitations or ambients or e emissions are lower than -23 dBm
2 Each emission reported reflects the highest absolube level at the specific hammonic for the low, mid,
and high channels at maximum power.
3 The Spectrum was investgated from 30 MHz to the tenth harmonic of the fundamental.

Emissions below -33dBm are not shown.
The margin with respect to the limit is the minimum margin for all modes and bands.

Test Report Number 24974-1 50 of 58 EXHIBIT 6



APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

FREQUENCY STABILITY

Measurement Procedure

The equipment under test is placed in an environmental chamber. The antenna port of the
Equipment Under Test is directly coupled to the input of the measurement equipment through
a specialized RF connector. A power supply is attached as the primary voltage supply.

Frequency measurements are made at the extremes of the temperature range -30° C to +60°
C and at intervals of 10° C with the primary supply voltage set to the nominal battery
operating voltage. A period of time sufficient to stabilize all components of the equipment is
allowed at each frequency measurement. The maximum variation of frequency is measured.

At room temperature, the primary supply voltage is reduced to the battery operating endpoint

of the equipment under test. The maximum variation of frequency is measured. A battery
eliminator was used for the input supply voltage.

Measurement Results

Attached
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results — GSM 850

Frequency Stability

Mode: 55M 850 Operating Frequency: 3368 MHz
Channel: 120 Deviation Limit (PPM): 0.1 ppm
Temperature Freguency Error Frequency Emor violtage Waltage
C HZ (PPN (%} [WDC)
-30C 32.00 0.038 100% 3.00
-20C -20.00 -0.024 100% 3.20
-i0c J2.00 0.038 100%: 3.50
oc SE.00 0,043 100% 3.20
10C 3200 0.038 100% 3.20
200C -17.00 -0.020 100% 3.20
aoc -25.00 -0.035 100% 3.20
200G 24.00 0.023 100% 3.20
50C 15.00 0018 100% 3.20
a0c -18.00 -0.022 100% 3.00
20C 33.00 0.033 Sattery Endpalnt 3.50
Frequency Stability vs. Temperature
020
015
= 010 - - - - - ——— - -
&
g 005 —
g el TN
E 0,00 P
o \"-.
B 005
E
E -010
@
-0.15
-0.20 + ’ ’ ’ n .
-30C -20C -oc oc nc Hnc nc ac aC =i
Tamparatura |Degrees Calslug)
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results — GSM 1900

Frequency Stability

Mode: G5M 1800 Cperating Frequency: 1380.0 MKz
Channel: &81 Deviation Limit (PPM): 0. 1pom
Temperaturs Freguency Error Frequency Emor voltage Woltage
C HZ (PPM] (%) VD)
-30C SE.00 0.030 100% 3.20
20 C SE.0D 0.035 100% 3.20
-0 C s0.00 0027 100% 3.5
oc s0.00 0.043 100%
10C 43.00 D.028 100% .5
0C 42.00 0.0x2 100% 3.00
30C -34.00 -0.018 100% 3.20
40c -34.00 -0.018 100% 3.5
50C -18.00 -0.010 100% 3.20
a0 C 115.00 D053 100% 3.20
1]
20C 34.00 0018 Sattery Endpoint 3.20
Frequency Stability vs. Temperature
0.2
015
S 010 - - ——— — T — —
i
T 005 v
E pam—— e e /“"
LY — -
[y
E -0.05
E
g 910 — — — —ll— — — — — — b — — —
@
-0.15
-0.20 + + + + + + + + +
30 C -20C -0 ¢ oc nc Hc nc 40 cC s0C Enc
Temparatura (Degraes Calslus)

Test Report Number 24974-1 53 of 58 EXHIBIT 6



APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results — EDGE 850

Frequency Stability

Mode: EDGE 850 Operating Frequency: 338.8 MHz
Channel: 120 Deviation Limit (PPM): 0.1 ppm
Temperature Frequency Emor Frequency Emor Voltage Voltage
C HZ {PPM) ) (WDC)
-30C -46.00 -0.055 100% 3.80
-20C 43.00 0.051 100% 3.80
-i0C -24.00 -0.02% 100% 3.80
oc 0.000 100% 3.80
i0C -34.00 -0.041 100% 3.80
20C -21.00 -0.025 100% 3.80
30C -35.00 -0.042 100% 3.80
40 C -26.00 -0.031 100% 3.80
50 C -32.00 -0.038 100% 3.80
G0 C -21.00 -0.025 100% 3.80
200C 26.00 0.0 Baitery Endpoint 3.50
Frequency Stability vs. Temperature
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results — EDGE 1900

Frequency Stability

Mode: EDGE PC Operating Frequency: 1880
Channel: @81 Dewviation Limit (FFM):  0.1ppm
Temperature Frequency Emor Freguency Error Voltage Voltage
C HZ (FPM) ) (WD)
=30 C E3.00 0.034 100% 3.80
-20C 75.00 0.040 100% 3.80
-10C 75.00 0.042 100% 3.80
oc 0.000 100% 3.80
inc 46.00 0.024 100% 3.80
20C -27.00 -0.014 100% 3.80
anc -38.00 -0.0Z0 100% 3.80
40 C 45.00 0.024 100% 3.80
5D C -21.00 -0.011 100% 3.80
G0 C 26.00 0014 100% 3.80
200C 34.00 0.029 Battery Endpoint 3.50
Frequency Stability vs. Temperature
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

Measurement Results - WCDMAS850

Frequency Stability

Mode: WCDMA 280 Operating Frequency: 838 MHz
Channel: £180 Deviation Limit (FPM): 0.1 ppm
Temperature Frequency Emor Frequency Emor Voltage Voltage
C HZ (PPM) e (VDC)
30 C -24.00 -0.02% 100% 3.80
=20 C -18.00 -0.022 100% 3.80
-0 C -24.00 -0.02% 100% 3.80
oc -19.00 -0.023 100% 3.80
i0C -16.00 -0.018 100% 3.80
20C -24.00 -0.02% 100% 3.80
30C -21.00 -0.025 100% 3.80
40 C -22.00 -0.026 100% 3.80
50 C -14.00 -0.017 100% 3.80
G0 C 21.00 0.0235 100% 3.80
200C -16.00 -0.01% Baitery Endpoint 3.50
Frequency Stability vs, Temperature
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APPLICANT: MOTOROLA MOBILITY, INC

Measurement Results - WCDMA1700

Frequency Stability

FCC ID: IHDT56HN4

Mode: WZDMA 1700 Operating Frequency: 1732.5 MHz
Channel: 4180 Deviation Limit (FPPM): 0.1 ppm
Temperature Frequency Emor Frequency Emor Voltage WVoltage
C HZ {PPM) ) (VDC)
30 C -30.00 -0.047 100% 3.80
-20C 25.00 0.017 100% 3.80
-10C -47.00 -0.027 100% 3.80
oc -29.00 -0.017 100% 3.80
i0C -41.00 -0.024 100% 3.80
20C -33.00 -0.01% 100% 3.80
30C -32.00 -0.018 100% 3.80
40 C -28.00 -0.016 100% 3.80
50 C -32.00 -0.018 100% 3.80
G0 C 30.00 0.017 100% 3.80
200C -24.00 -0.014 Battery Endpoint 3.50
Frequency Stability vs. Temperature
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APPLICANT: MOTOROLA MOBILITY, INC FCC ID: IHDT56HN4

End of Test Report

Test Report Number 24974-1 58 of 58 EXHIBIT 6



		2012-05-07T17:13:55+0800
	Hongpeng Yin


		2012-05-14T23:31:16+0800
	Zhao Yilin-GYZ001




